This is a support page for the KReduCNC Servo magazine series.  This article was published in the January 2017 issue.

Hardware

  • 19, #6-32 x 5/8 countersunk screws
  • 24, #6 internal tooth lock washers
  • 24, #6-32 hex nuts
  • 4, #6-32 x 1" machine screws
  • 5, #6 washers
  • 6, #6 wood screws
  • 12, 1/4-20 x 2" carriage bolts
  • 12, 1/4" washers
  • 12, 1/4" lock washers
  • 12, 1/4-20 hex nuts
  • 5, 3/8" cable clamps

 

T-Track

Here are links to three different T-Track sources. I used the Kreg on my KReduCNC, but they are all 3/8" thick by 3/4" wide. 

Kreg T-Track

ShopFox T-Track

Taylor Toolworks T-Track

You will need enough for six pieces 11" or 12" long, and one piece 15-3/4" long. 

 

Split Loom Tubing

You can get your 1/4" Split loom tubing here:

1/4" Split Loom Tubing

 

Drawing Files

The drawing file for the table can be found here:

KReduCNC Clamp Table Drawing Files